



2009000585E

# National Test Center of Polymer & Building Materials



检测  
CNAS L1049

Address: No. 14, Beisanhuandonglu, Chaoyang district, Beijing, China Post Code: 100013  
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479  
Fax: +86(0)1059202784, +86(0)1084290301 Web site: www.plastic-test.net

No. 2012(X)01043

**CUSTOMER:** Shandong Fangxing Building Materials Co., Ltd.

## SAMPLES FOR TESTING

Name: UPVC corrugated roof sheet

Manufacturer: Shandong Fangxing Building Materials Co., Ltd.

Appearance: Navy blue

Specification: 1105mm × 2.0mm

**DATE OF RECEIPT:** 2011-09-30

**ISSUE DATE:** 2012-01-10

**THIS REPORT COMPRISES 2 PAGES.**



**DIRECTOR:** 李经纬

**CHECK:** 潘波



2009000585E

# National Test Center of Polymer & Building Materials



检测  
CNAS L1049

Address: No. 14, Beisanhuandonglu, Chaoyang district, Beijing, China Post Code: 100013  
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479  
Fax: +86(0)1059202784, +86(0)1084290301 Web site: www.plastic-test.net

## TESTING RESULTS

No. 2012(X)01043

No.	Test Items	Unit	Test Results	Test Methods
1	Bearing capacity (span1200mm, deflection under load 0.4kN)	mm	6.6	GB/T 9341-2008
2	Bearing capacity (span1200mm, deflection 3%)	N	1380	GB/T 9341-2008
3	Deformation properties (span 1200mm, behavior after load 1500N)	/	No cracks, no damage	GB/T 9341-2008

(THE PART BELOW IS BLANK)



Test: 孙泉 胡孝义